Atlantic Clinical Indications and Criteria for Intravenous and Subcutaneous Immunoglobulin (IVIG-SCIG) version 2.0
Summary of key changes to be implemented 2022-04-04 include:

Hematology (Adult):
· Immune Thrombocytopenia (ITP)
· dose/frequency of administration- Acute: 1g/kg per day for 2 consecutive days has change to 1g/kg per day for 1 or 2 consecutive days depending on response
· Pregnancy Associated ITP 
· pre-requisite- #3- Rapid elevation of platelets required before delivery has changed to rapid elevation of platelets required before delivery or any invasive procedure (e.g. amniocentesis)
· dose/frequency of administration- these notes have been added: dosing body weight is based on the pre-pregnancy weight for determining IVIG dose; no maximum dose
· Fetal Alloimmune Thrombocytopenia (FAIT) has been removed from the Pediatric Hematology section and moved to the Adult Hematology section (indicated condition)
· pre-requisite- #1- Mother had a previously affected pregnancy OR has a family history of F/NAIT OR has been found to have platelet alloantibodies has been changed to mother has been found to have anti-platelet alloantibodies through a prior affected pregnancy or close family member (e.g. sister) with an affected pregnancy
· dose/frequency of administration- 1g/kg per week throughout the pregnancy has been changed to 1 to 2g/kg per week throughout the pregnancy; these notes have been added: dosing body weight is based on pre-pregnancy weight for determining IVIG dose; disease severity also considered; no maximum dose
· Secondary Immunodeficiency (SID)
· dose/frequency of administration- 0.4g/kg every 3 to 4 weeks has been updated to indicate this is the IVIG dose and SCIG weekly dosing has been added (0.1 to 0.13g/kg every week)
· Hemophagocytic Lymphohistiocytosis (HLH) has been added to the Adult Hematology section (possible indicated condition)
· pre-requisite- Order must be in consultation with a Rheumatologist has been changed to order must be in consultation with a Rheumatologist, Hematologist or General Internist
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Hematology (Pediatric):
· Post CAR-T cell therapy has been added to the Pediatric Hematology section (indicated condition)
· pre-requisite- order must be in consultation with a pediatric Hematologist
· Dose/frequency of administration- 0.4 to 0.6g/kg every 3 to 4 weeks
· Secondary Immunodeficiency (SID)
· dose/frequency of administration- 0.4g/kg every 3 to 4 weeks has been updated to indicate this is the IVIG dose and SCIG weekly dosing has been added (0.1 to 0.13g/kg every week)
Neurology (Adult):
· Chronic Inflammatory Demyelinating Polyneuropathy (CIDP)
· dose/frequency of administration- dosing was for IVIG only; SCIG weekly dosing has been added (0.2 to 0.4g/kg every week)
· Multifocal Motor Neuropathy (MMN)
· dose/frequency of administration- dosing was for IVIG only; SCIG weekly dosing has been added (0.2 to 0.4g/kg every week)
· Myasthenia Gravis (MG)
· pre-requisite- deleted note stating ‘May be considered urgent if patient is ventilated’
· dose/frequency of administration- dosing was for IVIG only; SCIG weekly dosing has been added (0.2 to 0.4g/kg every week)
· Anti-myelin Oligodendrocyte Glycoprotein (Anti-MOG) Syndromes has been added to the Adult Neurology section (possibly indicated condition)
· [bookmark: _Hlk77589515]pre-requisite- patient has failed or has contraindications to immunosuppressive therapy
· dose/frequency of administration- 2g/kg in 2 to 5 divided doses; Maintenance dose: 1g/kg every 2 to 6 weeks
Neurology (Pediatric):
· Myasthenia Gravis (MG)
· pre-requisite- deleted note stating ‘May be considered urgent if patient is ventilated’
· Pediatric Acute-onset Neuropsychiatric Syndrome (PANS) has been added to the Pediatric Neurology section with PANDAS and Sydenham’s Chorea (possibly indicated condition)
· pre-requisite- order must be in consultation with a pediatric Neurologist
· dose/frequency of administration- 1g/kg for 2 days has changed to 1 to 2g/kg per month
Immunology (Adult):
· Primary Immunodeficiency has changed terminology and is now Inborn Errors of Immunity (IEI) also known as Primary Immunodeficiency (PID)
· pre-requisites- Order must be in consultation with an Immunologist has been changed to order must be in consultation with an Immunologist, Hematologist, General Internist or Infectious Disease Specialist; monitor IgG trough level has been changed from every 5 months to every 3 to 6 months to maintain 7-10g/L in most patients
· dose/frequency of administration- 0.4 to 0.6g/kg every 4 weeks has been changed to 0.4 to 0.7g/kg every 3 to 4 weeks for the IVIG dose, and SCIG weekly dosing has been added (0.1 to 0.23g/kg every week)
· Secondary Immunodeficiency (SID)
· dose/frequency of administration- 0.4 to 0.6g/kg every 4 weeks has been changed to 0.4 to 0.7 g/kg every 3 to 4 weeks for the IVIG dose, and SCIG weekly dosing has been added (0.1 to 0.23g/kg every week)
Immunology (Pediatric)
· Primary Immunodeficiency has changed terminology and is now Inborn Errors of Immunity (IEI) also known as Primary Immunodeficiency (PID)
· dose/frequency of administration- 0.3 to 0.6g/kg every 4 weeks has changed to 0.4 to 0.7g/kg every 3 to 4 weeks for the IVIG dose, and SCIG weekly dosing has been added (0.1 to 0.23g/kg every week)
· Secondary Immunodeficiency (SID)
· pre-requisite- Order must be in consultation with an Immunologist has changed to order must be in consultation with an Immunologist or a Hematologist
· dose/frequency of administration- 0.6 to 0.7g/kg every 3 to 4 weeks has changed to 0.4 to 0.7g/kg every 3 to 4 weeks for the IVIG dose, and SCIG weekly dosing has been added (0.1 to 0.23g/kg every week)
Dermatology (Adult):
· Dermatomyositis
· pre-requisite- Treatment is prescribed by a Dermatologist
· Pre-Tibial Myxedema was removed
· Severe Forms of Autoimmune Blistering Diseases
· pre-requisite- Treatment is prescribed by a Dermatologist
Dermatology (Pediatric):
· Kawasaki Syndrome was removed (Kawasaki Syndrome remains in the Pediatric Rheumatology section)
· Dermatomyositis was removed (Juvenile Dermatomyositis remains in the Pediatric Rheumatology section) 
· Pre-Tibial Myxedema was removed
· Pediatric Atopic Dermatitis
· pre-requisite- #1- Treatment is at the direction of a Dermatologist
· Severe Forms of Autoimmune Blistering Diseases
· pre-requisite- Treatment is prescribed by a Dermatologist
Rheumatology (Adult):
· Catastrophic Antiphospholipid Antibody Syndrome
· pre-requisite- Order must be in consultation with a Rheumatologist has changed to order must be in consultation with a Rheumatologist or a Hematologist
· Hemophagocytic Lymphohistiocytosis (HLH)
· pre-requisite- Order must be in consultation with a Rheumatologist has changed to order must be in consultation with a Rheumatologist, Hematologist or General Internist
· Multisystem Inflammatory Syndrome in Adults (MIS-A) has been added to the Adult Rheumatology section (possibly indicated condition)
· pre-requisite- Order must be in consultation with a Rheumatologist
· dose/frequency of administration- 2g/kg over 1 to 2 days
Rheumatology (Pediatric):
· Multisystem Inflammatory Syndrome in Children (MIS-C) has been added to the Pediatric Rheumatology section (possibly indicated condition)
· pre-requisite- Cared for in consultation with a pediatric Rheumatologist
· dose/frequency of administration- 2g/kg given once
· Hemophagocytic Lymphohistiocytosis/Marcrophage Activation Syndrome (HLH/MAS) has been added to the Pediatric Rheumatology section (possibly indicated condition)
· pre-requisite- Cared for in consultation with a pediatric Rheumatologist, pediatric Hematologist or pediatric Immunologist
· dose/frequency of administration- 2g/kg given once
Infectious Disease (Adult and Pediatric):
· Chronic Parvovirus Infection with Anemia
· pre-requisite- Immunocompromised patient with HPV-B19 Pure Red Cell Aplasia has been changed to immunocompromised patient with parvovirus B19 causing Pure Red Cell Aplasia
· dose/frequency of administration- Initial dose: 2g/kg; maintenance dose: 0.4 to 1g/kg every 4 weeks has changed to initial dose: 0.4 to 1g/kg for 5 to 10 days; maintenance dose: 0.4g/kg every 4 weeks
· Measles Post-Exposure prophylaxis has been added to the Infectious Disease section (possibly indicated condition)
· pre-requisites- #1- Susceptible pregnant individuals OR immunocompromised individuals 6 months of age and older
AND
#2. IVIG should only be provided within 6 days of measles exposure
· dose/frequency of administration- 0.4g/kg given once
Solid Organ Transplant (Adult and Pediatric):
· Acute Antibody Mediated Rejection is now denoted with an asterisk (*) as an URGENT condition
· dose/frequency of administration- IVIG is commonly administered as part of a treatment protocol that includes plasmapheresis. Regimens for administration include IVIG after each plasmapheresis treatment to a set dose of 2g/kg total, alone or if given with plasmapheresis after the final plasmapheresis treatment has changed to IVIG is commonly administered as part of a treatment protocol that includes plasmapheresis. 0.2g/kg after each plasmapheresis session up to a total of 10 doses (i.e. 2g/kg maximum cumulative dose) then reassess. Additional doses may be required depending on response.
· Chronic Parvovirus Infection with Anemia has been added to the Solid Organ Transplant section (possible indicated condition)
· pre-requisite- Immunocompromised patient with HPV-B19 Pure Red Cell Aplasia has been changed to immunocompromised patient with parvovirus B19 causing Pure Red Cell Aplasia
· dose/frequency of administration- Initial dose: 2g/kg; maintenance dose: 0.4 to 1g/kg every 4 weeks has changed to initial dose: 0.4 to 1g/kg for 5 to 10 days; maintenance dose: 0.4g/kg every 4 weeks
· BK Polyomavirus (BKV) has been added to the Solid Organ Transplant section (possibly indicated condition)
· pre-requisite- Immunocompromised patient with a pathological diagnosis of BK Polyoma virus
· dose/frequency of administration- 0.2g/kg per week for 5 doses (i.e. 1g/kg maximum cumulative dose) then reassess. Additional doses may be required depending on response.

Reference Section
· Additional references have been added

